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KA {58 Company information

JIRHE I BT I3 PR A 7] SUNWODA Electronic Co.,Ltd.
FYNTE 22X AREEA X BN 2 S 1. 2 ABIX, 2 DIKX-9
FALAL # Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
R IR BE 35 R Be B H A PR A A 38 — % 4 A Shenzhen Sunwoda Intelligence
Technology Co., Ltd. First Branch
o BRI 22 XA a A TE K B AL DS BK [F & BOK H T IX B #) 5—E. e, C
R ¥k 1-5 2 Floor 1&5 of Building B, Floor 1 to 5 of Building C, TongFuKang Shuitian
Manufacturer Industrial Zone, Changcheng Road. Shuitian Community, Shiyan Street, Bao'an District,
Shenzhen City, Guangdong Province, P.R. China
0755-29516888 xiangjing@sunwoda.com www.sunwoda.com
AL T SEAG I AT P 23 7] Shanghai Institute of Chemical Industry Testing Co., Ltd.
3k By HR L ARSI 08 45 345 %5, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery(@ghs.cn www.ghs.cn
B {5 B Battery information
N flisl Rechargeable Li-ion i /
Battery » ’
HE o o IR I A /
Type N Original tested type
FRFR (V) o A/ e 4900mAh 19.16Wh(Rated)
Nominal voltage 2 Capacity/energy 5000mAh 19.55Wh(Typical)
Lk 7 R B 7 PR FL L AR
. Rechargeable Li-ion single cell oy /
Description Li content
battery
. : T, M (6 B
ﬁE Bl tEL i 1= Ju
B (kg) 0.0692 ShAL Silvery and Black
Mass Appearance : ’
aluminum-plastics shell
WRE E Test information
JRR S ko H
Original test report No. LLZ31 10545 Date of test report 2023:12-18
M BRAEE I MmbREFM) 26 38.3 & UNITED ST/SG/AC.10/11/Rev.7&Am
Test standard NATIONS Manual of Tests and Criteria 38.3 end.1
T.1 AR N T.2 ¥ BE A A
Altitude simulation =i Passed Thermal test At Passed
T.3 iz o T.4 il e
Vibration A Passed Shock & 1% Passed
T.5 ShiR K 2 T.6 5tk N
External short circuit A Passed Crush A Passed
T.7 EE R A T.8 5 i 1 N
Overcharge A Passed Forced discharge B Passed
38.3.3 () / 38.3.3 () /
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F & B/ Sample Picture
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S8 R/ RS F W Al/Rechargeab

HEBE Model BAZS
BREREE B AR 8 W Nominal voltage:3.91V

For BRABIER B /% R PR AU S W/ Limited charge v
FHE B B RS A B/Rated capacity: 4900m /A

WEAR AT 19.16Wh

RETHORGB 312

DA A B IR T GG b ifE ) ST/SG/AC.10/11/Rev.7&Amend. 138.3 FrifE 2
3K The tested samples meet the requirements of test items of the UNITED NATIONS

2
Conclusion Manual of Tests and CriteriaST/SG/AC.10/11/Rev.7&Amend.1 38.3
& /
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%% Signature
HR% Title

Bl = TFEIT Vice chief engineer

Issued date
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